



PT. GRAND EVEREST INTERNATIONAL

Jl. Kampung Picung Rt.003/005 Pasar Kemis Banten 15560 Indonesia | 62-5935 7688 | everest-id.com

测试报告

产品名称 :AA 级美国PET瓶片
报告号码 :QC-GEI-088
报告日期 :2023 年8 月19 日

测试表

序号	测试项目	单位	测试结果	参数标准
1.	透明度	%	99.9	≥ 99.8
2.	粘度	dl/g	0.76	≥ 0.75
3.	瓶片尺寸	mm	12	≤ 12
4.	比重	g/l	430	≥ 300
5.	PVC	ppm	0	≤ 30
6.	铝	ppm	0	≤ 20
7.	杂质	ppm	20	≤ 30
8.	熔点	°C	250	250 ± 5
9.	PH 值	ph	7.1	≤ 8.0
10.	水分含量	%	0.54	≤ 0.9



NOTE: While this information is presented in good faith and believed to be accurate, PT.GRAND EVEREST INTERNATIONAL does not guarantee satisfactory results from reliance upon such information and disclaims all liability for any loss or damage arising out of its use. No information contained herein is to be construed as a recommendation to use this product in conflict with any patent.



PT. GRAND EVEREST INTERNATIONAL

Jl.Kampung Picung Rt.003/005 Pasar Kemis Banten 15560 Indonesia | 62-5935 7688 | everest-id.com

测试报告

品名 :AA 级印尼 PET 瓶片
报告号码 :QC-GEI-089
报告日期 :2023 年 8月19 日

测试表

序号	测试项目	单位	测试结果	参数标准
1.	透明度	%	99.99	≥ 99.8
2.	粘度	dl/g	0.77	≥ 0.75
3.	瓶片尺寸	mm	12	≤ 12
4.	比重	g/l	330	≥ 300
5.	PVC	ppm	0	≤ 30
6.	铝	ppm	0	≤ 20
7.	杂质	ppm	20	≤ 30
8.	熔点	°C	250	250 ± 5
9.	PH 值		7.1	≤ 8.0
10.	水分含量	%	0.7	≤ 0.9



NOTE: While this information is presented in good faith and believed to be accurate, PT.GRAND EVEREST INTERNATIONAL does not guarantee satisfactory results from reliance upon such information and disclaims all liability for any loss or damage arising out of its use. No information contained herein is to be construed as a recommendation to use this product in conflict with any patent.